‘%‘ WATER POLLUTION CONTROL RESEARCH SERIES @ 17010FAHO7/70

DEVELOPMENT OF PHOSPHATE
REMOVAL PROCESSES

DEVELOPMENT AND DEMONSTRATION OF PHOSPHATE
REMOVAL FACILITIES AT DETROIT USING AN ACTIVATED
SLUDGE PROCESS AND STEEL PICKLING LIQUOR

¢ ’
]

[z

LAY TLAMNI X AL SV, 7n:
A A Ay 1 )
{ ' A 4 "' ~ A . ¥ 4
0 L
= ,"“\

N 2 R

ENVIRONMENTAL PROTECTION AGENCY ¢ WATER QUALITY OFFICE



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Reports describe the results
and progress in the control and abatement of pollution in our
Nation's waters. They provide a central source of information on
the research, development, and demonstration activities in the
Water Quality Office, in the Envirommental Protection Agency,
[...]
LIST OF FIGURES. ... iiveeuteenrneeaccossssvassssnennss

LIST OF TABLES ... veueecnceanosccsascnnasnnsansse sean
SUMMARY, FINDINGS AND CONCLUSIONS

SUMMAYY +.ceeececscsoscsssscsossssassssccnascasns

.....

Findings and Conclusions ......... cesecoesensccssens
INTRODUCTION
Background-History ....eceoeeees cedssssecessantesnes
Effluent Quality Standards ....oeeeceececcssccensses
Problems .ceecoesaccssaassaasan cecstsssessssnssuanne
Concept Development .oecevsccerersnasascnsncanacenss .
Proposed Study ....... cesennss ceesens cecesssansnos
Authorization, Scope and Content of Report .........
PILOT PLANT FACILITIES
Basic Pilot Plant Layout ....... ceoesses ceseancses .o
Activated Sludge ProCesSsS ....cceesessoscscsecnsscsascs
Trickling Filter Process ...... ceaesnas cesssrasencoa
ACTIVATED SLUDGE STUDIES
Introduction ....ceeeee seenavas ceeensene crecnsans .o
Suspended Solids .eceeeens tececsesnnse crscartsesnsas
Biochemical Oxygen Demand ...... ceecans seecessanseeas
Phosphate (Total) .eueeevo.. Cetececececntetncaannon
Phosphate (Ortho) ....eev.... Ceeecsccccoeeesescanses
Oil ...... creeass et aeeanns et eecsscsessoecnnnans
Phenol ........ ceescsases ceseseesstscecrscosssass e

Applicability of Process for Detroit .....ecc..

TRICKLING FILTER STUDIES

Introduction ...... cereeae seene e ereccscscas

Suspended SOLIdS ....iivecencncaann cecsccscannn
Biochemical Oxygen Demand .......ccceveeeees ees
Phosphate (Total) ......... Cerseeaaas creeene cee
Phosphate (Ortho) ....vveeeevnnenns Ceeeeraeneas
10 cerseanen terrorscanacaes ceone

Phenol .....ccveveeeecnnintocsencnns
Applicability of Process for Detroit ....ecc...

iv

AN F FwWw [l o

o o

15
17
17
18
19
20
20
20

22
22
22
22
23
23
2k
2k



Section

VI

. VII

VIIT

X

Qw i

CONTENTS (Continued)

Title

SLUDGE DISPOSAL STUDIES

DEEP

Introduction .veieeveevease e sessessssssesanas sesaos
Vacuum Filter ..oveeeeeeessvescesnscsscscsaasaannosss
Centrifuge .vveeeveceess teseenaas cerveesens ceeanns
Filber Press ceeeecececncecosoacenas Ceeerescnensas
TANK AERATION STUDIES

Introduction «..eeves et ecessesssecsrsessanosns
Test Tank and Equlpment sesesennn weeectacones secee
ProCEAUTE w.veceresestessncsssosassseseesansanasnas
Testing coeeeveacenns csesesenas seesesesessessannas
Indicated Power ReqUIrements ....eeeeeeeeeses ceeas
Test Tank Parameters .e.seececess cesessensa cecscae
Conclusions s.eececesess ceeeesens B T U

LABORATORY TEST PROCEDURES

Introduction .iieeeverieeceenanes ceeressesna ceansee
Grease Analysis .eceuiveeneiesisnnsnsocasscoonsones
Sludge Volume TNAeX +veeveecerrossosanonsonsossans
Suspended Solids and Volatile Suspended Solids ...
- Dissolved OXYZEN eovestececesonssncoccanns cesneena
Biochemical Oxygen Demand .....eceeeeeecacsscccons
Iron ...... ceesesesesaaanesarenan cesesseaceannns ceae
Chlorine Requlrement creseranenns seeesecnsennnssns
Inorganic Phosphate Determination ......... cessees
Phenol Determination ...... ceecasessesssesns ceeeen
ACKNOWIEDGMENTS +evceoessasascncaosans eesssssrsaena fees
APPENDICES
Summary - Activated Sludge Testing .e.eceee.. cenes
Activated Sludge Test Data ..... cesenssanan seececane
Trickling Filter Test Data ..... ceceveeana ceceeena

Page

26
26
27
27

30
30
30
32
37
37

39
39
40
Lo
Lo
L1
L1
Lo
43

L8

- 50
51
5k



Number

10

11

12

13

1k

15

FIGURES

Title
Flow Diagram - Activated Sludge Process .......... sesenn
Test Facility Building ...cecececececoecncascasannssencs
Activated Sludge Facilities - Sludge Storage Tank,
Return Sludge Pumps and Two Final Clarifiers ...........
Activated Sludge Facilities - Primary Tank, Aeration
Tank, Final Tank and Mixed Liquor Flocculator ..........
Activated Sludge Facilities - Sludge Storage Tank, Two
Raw Sewage Flocculators and Primary Tank ....cceceeeeens
Flow Diagram - Trickling Filter Facilities .............

Trickling Filter Facilities - Plastic Media Trickling
00 v e ve

Trickling Filter Facilities - Primary Clarifier and
Two Final Clarifiers .....c.oeeseveessonsensnnssasssns .o

Activated Sludge Testing - Step Feed Modification ......

Deep Tank Aeration Studies - Typical Tank Section
Dimensional (One Aeration Unit Shown) ......c.ceeeennn ..

Deep Tank Aeration Studies - Two Aeration Units - Flow
Pattern ~ Both On . ..civerennecrenresanerescsasecsasenas

Deep Tank Aeration Studies - Two Aeration Units - Flow
Pattern ~ One On ....ueiieiiiionenesnaecssoneeeananacas

Unit On ....convnvas Sreetccerceneeneranns

Schematic of Modified Laboratory Analysis for Ortho-~
phosphate ............. ..., .

Schematic of Laboratory Analysis for Phenol .

o

10

11

11

13

14

1k
16

33

35

LY
L6



Number

1
2

3

TABLES

Title

Vacuum Filter Test ~ Primary Sludge ..civvvecevccenccnns

Filter Press Test cveeieeeeennn. crsene

vii

Page

26
29
36



SECTION I

SUMMARY, FINDINGS AND CONCLUSIONS

Summarl

In May 1966, the City of Detroit signed a Stipulation with the Michigan
Water Resources Commission in which the City agreed to meet certain
effluent quality standards for discharges from its Regional Wastewater
Plant to the Detroit River. The degree of treatment provided by the
primary facilities at Detroit was not adequate to meet the standards.

Conventional secondary processes at other plants had proved effective

in meeting the BOD and suspended solids limitations required. The oil
and coliform limitation could be met by modifying and expanding existing
facilities at the plant. Phosphate and phenol, however, presented a
major problem because conventional processes had not proven to be effec-
tive in their reduction.

In March 1967, the basis of design report for improved treatment and
plant expansicn at Detroit proposed the activated sludge process. The
report also offered two alternates:

1. Activated Sludge, step feed modification, with the
addition of iron for the complexing of phosphates.

2., Trickling filter using plastic media filter towers
with the addition of iron.

The effectiveness and applicability of the basic design and the proposed
alternates for Detroit were to be determined through pilot plant opera-
tion. To be included in the pilot study investigation was the Levin and
and BioAbsorptlon processes.

Also to be included in the test program was the use of polymer and caus-
tic in the treatment processes, deep tank aeration studies and sludge
disposal studies. The basic testing program ran from November 1967 to

June 1969.

Findings and Conclusions

1. Findings and Conclusions of the Activated Sludge Studies. Most of
the activated sludge processes investigated provided reductions of sus-
pended solids and BOD adequate to meet the Michigan Water Resources
Commission's effluent quality standards.

The most effective phosphate reduction was provided in the tests uti-
lizing the conventional process with iron feed to the primary effluent.



Findings and Conclusions (Continued)

1. Pindings and Conclusions of the Activated Sludge Studies (Continued)

The step feed process (with iron) also proved relatively effective.
The addition of polymer and/or caustic to the conventional and step
feed processes did not significantly improve phosphate reduction
across the entire primary-secondary system. The conventional and step
feed process, with the addition of iron, provided reductions of ortho-
phosphate adequate to meet the Michigan Water Resources Commission's
pound limitation but did not meet the percentage removal requirement.

Each of the processes tested indicated reduction of oils adequate to
meet the Stipulation. The coliform effluent requirements are expected
to be met by expanding the chlorination facilities and improving
chlorination techniques. None of the processes tested were able to
reduce the final phenol to 12 ppb as ultimately required by the Stipula-
tion. Additional process study and evaluation of phenol control
measures is required with the ultimate goal of satisfactory phenol
control.

Based on the twenty months of testing, Detroit has selected the conven-
tional activated sludge process. The construction will include
provisions for the step feed modification for versatility and further
plant scale study. A pickle liquor injection system is to be provided
for phosphate reduction. Because it will be some time before the entire
800 mgd secondary system will be in operation, a polymer feed system
will be provided to improve removals in that portion of the flow
receiving only primary treatment.

2., TFindings and Conclusions of the Plastic Media Trickling Filter
Tower Studies. This facility did not demonstrate consistent BOD, sus-
pended solids or orthophosphate reduction in the treatment of Detroit's
sewage. For these reasons, and others, the process was determined to
be not suitable for use at Detroit.

3. Pindings and Conclusions of the Sludge Disposal Studies. The
testing of a pilot vacuum filter, a centrifuge and a filter press did
not demonstrate that these processes were adequate for the development
of a full-scale sludge dewatering system for Detroit. Further testing
is indicated.

4. Findings and Conclusions of the Deep Tank Aeration Studies. The
deep tank aeration testing demonstrated the applicability of using
aeration tanks with a side water depth of 30 ft and a normal blower
pressure of 7 to 8 psi for Detroit. The testing has provided data for
the design of a full-scale aeration system utilizing the deep tank
aeration concept.




SECTION II

INTRODUCTION

Background-History

In 1940 the Detroit Sewage Treatment Plant was completed with a design
capacity (under 1940 design criteria and water quality standards) ade-
quate to serve a population of 2,400,000 and, with additions, adequate
to serve 4,000,000 people.

The facility currently serves an area of 476 square miles and a popu-
lation of 3,000,000 persons, 80 per cent of which are served by
combined sewage systems. By 1980 it is estimated that the Detroit
Regional Sewage Disposal System will serve at least 4.25 million
persons. "Ultimately" the plant will serve 7,000,000 persons and have
an average flow of 1200 MGD.

The plant, as originally designed, provides primary treatment and post
chlorination. Sludge disposal is by vacuum filtration and incineration,
with ash disposal to sanitary land fill. The plant effluent discharges
to the Detroit River, which has an average flow of 180,000 cfs.

Effluent Quality Standards

In May of 1966 the City of Detroit signed a Stipulation with the
Michigan Water Resources Commission in which the City agreed to restrict
the content of sewage and industrial waste discharged to the waters of
the State. The effluent quality standards for the existing and future
service area are as follows:

Existing Future
Service Area Service Ares

Suspended Solids 324,000 1b/day & not 514,000 1b/day & not to
to exceed 50 mg/l exceed 50 mg/l

BOD (5-day) 206,000 1b/day 250,000 1b/day
Phosphate (Ortho) 21,000 lb/day as POL & 26,000 lb/day as PO4 & not

not to exceed 20% of to exceed 209 of influent
influent soluble PQ) soluble POy

0il Not to exceed 15 mg/l Not to exceed 15 mg/1

Phenol 93 1b/day 115 1b/day

Coliforms Not to exceed 1000 MPN Not to exceed 1000 MPN
monthly mean density monthly mean density

based on daily samples based on daily samples



Problems

To meet the requirements of the Stipulation it was apparent that the
plant would have to be provided with at least secondary treatment
facilities. Conventional secondary processes in other cities had
proved effective in meeting the BOD and suspended solids limitations.
The limitations on oils and coliform could be met by modifying and
expanding existing facilities at the plant. Only the phosphate and
phenol removal requirements presented a major problem.

It was known that with sufficient dosages of chemicals such as alum,
ferric chloride, ferric sulfate, lime or sodium aluminate, phosphates
could be removed. However, the magnitude and cost of the chemical
handling facilities required is staggering. For example, a lime
dosage of 500 mg/1 (range of 300 to 700 mg/l) at 1200 MGD average flow
would require facilities adequate to handle 2500 tons of lime per day.
It was apparent from the start that some other more economical process
had to be found.

In addition, land in the area is at a premium. The existing plant site
is bounded on the north by residential sites, on the east and south by
industrial complexes and on the west by railroads. Thus, it was impera-
tive that the facilities be constructed in as compact an arrangement as
possible.

Concept Development

Prior to the development of the preliminary design concepts for advanced
treatment, plant data had indicated that ferrous iron may be effective in
a phosphate removal process. Ferrous iron in the form of pickling liquor
(ferrous chloride) is a problem waste for many of the steel manufacturing
plants in the Detroit area. The economic implications for utilizing

pickle liquor in a phosphate removal process are attractive for two basic
reasons:

1. The City will obtain a relatively low cost source of
ferrous iron.

2. The pickling liquor waste disposal problem for the
area's industry will be greatly reduced.

In March 1967, the basis of design for the improved treatment process and
plant expansion was submitted to the Michigan Department of Public Health
and the Michigan Water Resources Commission.

The basic design of the facilities proposed the use of the activated
sludge process.



Concept Development (Continued)

Two alternate design concepts were also submitted. The first proposed
the use of the activated sludge process with addition of iron at the
primary tanks. Although the suitability of the process had not been
determined, it was believed that the process may offer the following
advantages over the basic design concept.

1. Complexing of the phosphate would be provided in both
the primary and secondary systems.

2. The settleability of mixed liquor suspended solids
would be improved.

3. Permits use of step-feed with consequent adequate
sludge age and low scolid load to final clarifiers.

4. The use of an industrial waste product, pickling
liquor, as the iron ion source.

5. More stable operation.

6. Possible saving in capital and operating costs.
The second alternate proposed the use of plastic media trickling filter
towers with addition of iron at the primary tanks. This process, if

determined to be suitable, may offer the following advantages:

l. Elimination of air blowing other than for channel
aeration.

2. Land area 53% of aeration tank area.
3. Secondary sludge more amenable to dewatering.

4. The use of an industrial waste product, pickling
liquor, as iron ion source.

5. Simplified operation and control.

6. Possible saving in capital and operating costs.

Proposed Study

The effectiveness of the basic design concept and the proposed alter-
nates had not been determined. Their applicability therefore could
only be determined through a pilot operation. The pilot plant testing
would also provide important data for the development and confirmation
of design parameters.



Proposed Study (Continued)

The following types of activated sludge processes were to be investi-
gated:

. Conventional Process
. Step Feed Process

. Levin Process

. Bloabsorption Process

FwmMnH-

The conventional and step feed processes were to be run using no
chemicals; with pickling liquor; with polymer; with caustic and polymer;
and with pickling liquor, caustic and polymer. The effectiveness of
mixing and flocculation was also to be investigated. No chemical feed
was to be used in the Levin or Bioabsorption processes.

Also to be studied was the applicability of deep (30 ft liquor depth)
aeration tanks for the treatment of Detroit sewage.

Testing of the trickling filter tower was to include the study of chemi-
cal addition.

Various types of sludge dewatering equipment were to be tested to deter-
mine their applicability for the disposal of Detroit's secondary sludge.

Authorization, Scope and Content of the Report

The studies covered in this report were undertaken with the support of
a Demonstration Grant from the Federal Water Quality Administration of
the Department of the Interior. The grant was awarded on December 23,
1966, under the authorization of Section 6 of the Federal Water Pollu-
tion Control Act, as amended. The grant award of $299,800 was made to
the City of Detroit, Department of Water Supply. The total project cost
to June 30, 1969, was $765,579.82.

The uwltimate goal of the project was to develop a phosphate removal
process for use at Detroit and establish the necessary design and oper-
ating correlation for this system.

The need for the testing program has been discussed. The basic facili-
ties and equipment for the activated sludge and plastic media trickling
filter test programs are described in Section III.

Descriptions of the activated sludge and trickling filter testing are
included in Sections IV and V respectively. The sections outline the
facilities' effectiveness as they relate to the Stipulation requirements
for reduction of suspended solids, BOD, phosphate, oil and phenol. The
process applicability for treatment of Detroit wastes is included.



Authorization, Scope and Content of the Report (Continued)

In the development of any wastewater treatment system, sludge disposal
and the costs thereof must be made a major factor to be considered.
Section VI includes a discussion of the testing of a vacuum filter,
centrifuge, and filter press. Although the results obtained are deemed
inconclusive at this time, they will provide guidance for future sludge
disposal testing programs.

To keep land area requirements to a minimum, it was decided to test the
feasibility of utilizing aeration tanks approximately twice the "normal"
depth. Section VII describes the test facilities and outlines the
testing.

Section VIIT is a summary of the laboratory test procedures used through-
out the test program. A summary of the mode of operation of the
activated sludge testing is included in Appendix A. Tabulation of the
data for the activated sludge testing and the trickling filter testing
are contained in Appendices B and C respectively.



SECTION ITI

PILOT PLANT FACILITIES

Basic Pilot Plant Layout

Raw sewage for each pilot process was taken from the discharge of the
main plant grit chamber utilizing a 200 gpm submersible pumping unit.
The flow passed through a 1/k-inch slot comminuter into a constant head
tank. Feed rate to either process could be varied by V-notch weir
adjustment at the constant head tank outlet. Chemical feed to each pro-
cess was from a 6 ft diameter by 19.5 ft long pickling liquor storage
tank and acid feeders.

Equipment for each process, except for the trickling filter tower, was
housed in a 50 ft wide x 100 ft long x 25 ft high building. A com-
pletely equipped laboratory was included. Space in the building was
also available for sludge dewatering pilot work.

Each process was provided with equipment for flash mixing, floccula-
tion, primary sedimentation and final clarification. Since versatility
of operation and testing were of prime importance, extensive use was
made of by-pass piping, valving, etc.

Activated Sludge Process

The activated sludge pilot facility was designed to operate at a raw
sewage feed rate range of from 50 gpm to 100 gpm. The flow diagram for
the activated sludge process is shown on Figure No. 1. The equipment
provided for this facility included the following:

Raw Sewage Flash Mix - One unit 24-inch diameter x 4.33 ft
side water depth (swd)

Raw Sewage Flocculators - Two units each 6 ft diameter x T £t
side water depth with dual variable
speed mixers

Primary Settling Tanks - One unit 9 ft diameter x 8 ft swd
with mechanical sludge collection
equipment

Aeration Tank - One unit with five compartments, each

3.5 ft x 9 £t x 9 £t swd. Each com-
partment provided with 28 air outlets
each with four 1/U-inch orifices

Mixed Liquor Flash Mixer - One unit 30-inch diameter x 2.67 ft
swd



SLUDGE SLUDGE
HOLDING PUMP
TANKS

! t 1

RETURN
SLUDGE
AERATION
TANK

.

RETURN SLUDGE

PUMPS

FINAL
EFFLUENT

| A

SAMPLER
(TYPICAL)

FINAL CLARIFIERS
(EA. @ 1680 GAL)

FLOCCULATOR
(EA.® 3000 GAL)

FLASH MIX
(98 GAL)

>

T1-0O—

RAW SEWAGE

COMMINUTOR

CONSTANT HEAD
TANK WEIR

IR
:*:FLASH MIX
(100 jAL.)

SV

LOCCULATOR
EA@ 1480 GAL)

PRIMARY
CLARIFIER
(3800 GAL)

FLOW METER
(TYPICAL)

I

MIXED LIQUOR

4

\

3

“|AERATION TANK

(10,600 GAL)

FIGURE 1

FLOW DIAGRAM-ACTIVATED SLUDGE PROCESS



FIGURE 2 TEST FACILITY BUILDING

‘:" 1 ~ A ‘ »
FIGURE 3 ACTIVATED SLUDGE FACILITIES

Sludge Storage Tank (right foreground), Return Sludge ~Rm§s
(bottam center) and Two Final Clarifiers (left background

10



-

FIGURE 4 ACTIVATED SLUDGE FACILITIES
Pri. Tank (left background ) , Aeration Tank ( right background), Final
Tank (left foreground), and Mixed Liquor Flocculator (right foreground)

V.

FIGURE 5 ACTIVATED SLUDGE FACILITIES
Sludge Storage Tank (foreground), Two Raw Sewage Floccula-
tors (left background) and Primary Tank (right background)

11



Activated Sludge Process (Continued)

Mixed Liguor Flocculators

Final Settling Tanks

Return Sludge Pumps

Sludge Stabilization Tank

Air Blowers
Sludge Storage Tanks

Air Meters

Flow Meters

Samplers

Trickling Filter Process

- Two units each 8 ft dismeter x 8 ft
swd with dual variable speed mixers

- Two units each 9 ft diameter x 8 ft
swd with mechanical sludge collection
equipment

- Two variable speed, metering units
each with capacity of 10 to 60 gpm

- One unit with five compartments, each
6.5 ft x 9 ft x 9 ft swd. Each com~
partment provided with twelve air
outlets each with four 3/16-inch
orifices. (Return sludge aeration tank)

- Four units at 700 c¢fm capacity

- Two units 8 ft diameter x 9 ft swd

- One unit on each compartment of the
aeration tank and sludge stabiliza-
tion tank (10 units total).

- Three units, one each for primary
effluent, return sludge and waste

activated sludge.

- Six continuous units.

The trickling filter pilot facility was designed for a flow of from
7 gpm to 28 gpm. The flow diagram for the Trickling Filter Process is
shown on Figure 6. The equipment provided for the facility includes

the following:

Raw sewage flash mix and flocculator - One unit 4.5 ft diameter

Primary Settling Tank

Trickling Filter Tower

Final Settling Tanks

Samplers

x 5 ft swd
- One unit 5 ft diameter x 8.25 ft swd

- One unit area 7 sq ft x 21.6 ft high.
Dow Surfpac plastic media.

- Two units 5 ft diameter x 10.67 ft swd

- Four continuous units



RAW SEWAGE

FINAL EFFLUENT COMMINUTOR

—<] CONSTANT HEAD
TANK WEIR

FLASH MIX ¢
FLOCCULATOR
(600 GAL))

FINAL
CLARIFIERS
(EA. @ 1010 GAL)

PRIMARY
ORIFICE CONTROL CLARIFIER
(780 GAL.)
SAMPLER
(TYPICAL)
SURGE TANK
PUMP PUMP
PLASTIC MEDIA
SURGE TRICKLING FILTER
TANK
1

e
RECIRCULATION PUMP

FIGURE 6
FLOW DIAGRAM-TRICKLING FILTER PROCESS

13



— oS

FIGURE 7 TRICKLING FILTER FACILITIES
Plastic Media Trickling Filter

FIGURE 8 TRICKLING FILTER FACILITIES
Primary Clarifier (right foreground) and
Two Final Clarifiers (left foreground)

14



SECTION IV

ACTIVATED SLUDGE STUDIES

Introduction

The activated sludge process testing reported herein covers a period
from November 17, 1967, to June 30, 1969. The testing consisted of a
series of thirty-two (32) experiments conducted at the pilot plant
facility. Test Nos. 17, 19, 20 and 22 were further broken down with
A and B designatlons to reflect operational modifications and the
effects thereof.

During test periods 1 through 16, 19 and 28, the facility was operated

basically as a conventional activated sludge plant. Tests 17, 18, 21,

22, 24 through 27 and 29 through 32 were run using a step feed modifi-

cation of the activated sludge process. Tests 20 and 23 were run using
the "Levin" process and a Pbloabsorption process, respectively.

Conventional treatment consisted of one to two hours of primary clari-
fication, two to three hours of aeration, and one to four hours of
final clarification. Sludge was wasted, as required, to maintain mixed
liguor solids at predetermined levels. Five aeration chambers were